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1.
1.1.

General Information

EUT Description

Product Name

MultiSure GK Link Blood Glucose and Ketone Monitoring

System

Trade Name

ApexBio

Model No.

MTM309

Frequency Range/Channel Number

2402~2480MHz / 40 Channels

Type of Modulation

GFSK

Antenna Information

Antenna Type

PCB Antenna

Antenna Gain

0 dBi

Accessories Information

USB Cable

Shielded, 0.9m

Working Frequency of Each Channel

Channel

Frequency

Channel

Frequency

Channel

Frequency

Channel

Frequency

Channel 00

2402 MHz

Channel 10

2422 MHz

Channel 20

2442 MHz

Channel 30

2462 MHz

Channel 01

2404 MHz

Channel 11

2424 MHz

Channel 21

2444 MHz

Channel 31

2464 MHz

Channel 02

2406 MHz

Channel 12

2426 MHz

Channel 22

2446 MHz

Channel 32

2466 MHz

Channel 03

2408 MHz

Channel 13

2428 MHz

Channel 23

2448 MHz

Channel 33

2468 MHz

Channel 04

2410 MHz

Channel 14

2430 MHz

Channel 24

2450 MHz

Channel 34

2470 MHz

Channel 05

2412 MHz

Channel 15

2432 MHz

Channel 25

2452 MHz

Channel 35

2472 MHz

Channel 06

2414 MHz

Channel 16

2434 MHz

Channel 26

2454 MHz

Channel 36

2474 MHz

Channel 07

2416MHz

Channel 17

2436 MHz

Channel 27

2456 MHz

Channel 37

2476 MHz

Channel 08

2418 MHz

Channel 18

2438 MHz

Channel 28

2458 MHz

Channel 38

2478 MHz

Channel 09

2420 MHz

Channel 19

2440 MHz

Channel 29

2460 MHz

Channel 39

2480 MHz

Note:

1.

BT 5.0 transmitting and receiving functions.

were selected to perform the test, and then shown on this report.

The EUT description is from the customer declaration.

This device is a MultiSure GK Link Blood Glucose and Ketone Monitoring System support BT 4.0 /

Regards to the frequency band operation; the lowest - middle and highest frequency of channel
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1.2. Test Mode

DEKRA has verified the construction and function in typical operation. All the test modes were carried
out with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Mode 1: Transmit (Power by Power Supply) (1M)

Mode 2: Transmit (Power by Battery) (1M)
[l Mode 3: Transmit (Power by Power Supply) (2M)

Mode 4: Transmit (Power by Battery) (2M)
Test Items Modulation Channel Result
Conducted Emission GFSK 19 N/A
Maximum peak conducted GFSK 00/19/39 Complies
Radiated Emission GFSK 00/19/39 Complies
RF antenna conducted test GFSK 00/19/39 Complies
Radiated Emission Band Edge GFSK 00/19/39 Complies
Occupied Bandwidth & DTS Bandwidth GFSK 00/19/39 Complies
Power Density GFSK 00/19/39 Complies

Note: Determining compliance shall be based on the results of the compliance measurement, not
taking into account measurement instrumentation uncertainty.
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1.3.

Tested System Details

The types for all equipment, plus descriptions of all cables used in the tested system (including

inserted cards) are:

Product Manufacturer |Model No. |Serial No. FCC ID |Power Cord

1 |Base Station R&S CMW500 |150246 DoC Non-Shielded, 1.8m
2 |DC Power Supply |Topward 6030D 809508 DoC Non-Shielded, 1.8m
1.4. Configuration of tested System

Connection Diagram
o
EUT
B A
DC Power Supply Base Station
(2) (1)
Signal Cable Type Signal cable Description
A USB Cable Shielded, 6m

vy)

DC Power Cable

Non-Shielded, 6m, 2PCS

C Signal cable

Non-Shielded, 0.1m, 3PCS
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1.5. EUT Exercise Software

Set the EUT as shown in Section 1.4.

Turn on the EUT power.

Open Base Station and set relevant parameters

AW IN|-

Confirm that the signal sent is correct
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1.6. Test Facility

Ambient conditions in the laboratory:

Items Test Item Required Actual Test Site
Temperature (°C) 15-35 20
— FCC PART 15 C 15.207
Humidity (%RH) o 25-75 50 -
- Conducted Emission
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) FCC PART 15 C 15.247 15-35 24
Humidity (%RH) Maximum peak conducted 25-75 45 3
Barometric pressure (mbar) output power 860 - 1060 950-1000
Temperature (°C) 15-35 25
- FCC PART 15 C 15.247
Humidity (%RH) . L 25-75 54 2
- Radiated Emission
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 24
- FCC PART 15 C 15.247
Humidity (%RH) 25-75 45 3
- RF antenna conducted test
Barometric pressure (mbar) 860 - 1060 | 950-1000
Temperature (°C) 15-35 25
Humidity (%RH) FCCPART 15 C 15.247 25-75 50 2
A -
y. Radiated Emission Band Edge
Barometric pressure (mbar) 860 - 1060 | 950-1000
Temperature (°C) FCC PART 15 C 15.247 15-35 24
Humidity (%RH) Occupied Bandwidth & 25-75 45 3
Barometric pressure (mbar) DTS Bandwidth 860 - 1060 | 950-1000
Temperature (°C) 15-35 24
— FCC PART 15 C 15.247
Humidity (%RH) , 25-75 45 3
. Power Density
Barometric pressure (mbar) 860 - 1060 950-1000

Note: Test site information refers to Laboratory Information.
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Laboratory Information

USA : FCC Registration Number: TW3024
Canada : IC Registration Number: 22397-1 / 22397-2 | 22397-3

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be
founded in our Web site: http://www.dekra.com.tw

If you have any comments, please don’t hesitate to contact us. Our test sites as below:

Test Laboratory DEKRA Testing and Certification Co., Ltd.

Address 1. No. 75-2, 3rd Lin, WangYe Keng, Yonghxing Tsuen, Qionglin
Shiang, Hsinchu County 307, Taiwan, R.O.C.

2. No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.

3. No0.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.

Phone number 1. +886-3-592-8858
2. +886-3-582-8001
3. +886-3-582-8001
Fax number 1. +886-3-592-8859
2. +886-3-582-8958
3. +886-3-582-8958
Email address info.tw@dekra.com
Website http://www.dekra.com.tw
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1.7. List of Test Equipment

Maximum peak conducted output power / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
High Spead Peak Power Anritsu ML2496A 1602004 2019/12/02 |2020/12/01
Meter Dual Input
Pulse Power Sensor Anritsu MA2411B 1531043 2019/12/02 |{2020/12/01
Pulse Power Sensor Anritsu MA2411B 1531044 2019/12/02 |{2020/12/01
Power Meter Keysight 8990B MY51000248 |2019/05/21 |2020/05/20
Power Sensor Keysight N1923A MY57240005 |2019/05/21 |2020/05/20
Radiated Emission / CB2-H, CB4-H
Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 2019/10/21 |2020/10/20
Signal & Spectrum Analyzer [R&S FSV40 101049 2019/09/11  |2020/09/10
EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Bilog Antenna Teseq CBL6112D 23191 2019/06/17 |2020/06/16
Horn Antenna Schwarzbeck |[BBHA9120D (639 2019/05/28 |2020/05/27
Horn Antenna Schwarzbeck |BBHA 9170 202 2019/12/27 |2020/12/26
Pre-Amplifier DEKRA AP-025C 12183122 2019/09/24 |2020/09/23
Pre-Amplifier EMCI EMC11830I 980366 2019/12/03 |2020/12/02
Pre-Amplifier DEKRA AP-400C 201801231 2019/12/03 |2020/12/02
Horn Antenna Schwarzbeck |BBHA9120D |01656 2019/10/25 |2020/10/24
Band Reject Filter Micro-Tronics |BRM50702 G192 2020/03/09 |2021/03/08
Signal Analyzer R&S FSV40 101435 2019/07/08 |2020/07/07
Coaxial Cable(16m) Huber+Suhner [SF104 CB2-H 2019/07/25 |2020/07/24
Coaxial Cable(19m) Suhner SF102_SF104 CB4-H 2019/07/25 |2020/07/24
SF106
EMI system DEKRA Version 1.0 CB2-H NA NA
EMI system DEKRA Version 1.0 CB4-H NA NA
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RF antenna conducted test / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 |2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 |2019/05/03 |2020/05/02
Spectrum Analyzer Agilent N9010A US47140172 |2019/06/28 |2020/06/27
Signal & Spectrum Analyzer |R&S FSV40 101049 2019/09/11  |2020/09/10

Radiated Emission Band Edge / CB4-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 2019/10/21 |2020/10/20
Signal & Spectrum Analyzer [R&S FSV40 101049 2019/09/11  |2020/09/10
EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Bilog Antenna Teseq CBL6112D 23191 2019/06/17 |2020/06/16
Horn Antenna Schwarzbeck |BBHA9120D (639 2019/05/28 |2020/05/27
Horn Antenna Schwarzbeck |BBHA 9170 202 2019/12/27 |2020/12/26
Pre-Amplifier DEKRA AP-025C 12183122 2019/09/24 |2020/09/23
Pre-Amplifier EMCI EMC11830I 980366 2019/12/03 |2020/12/02
Pre-Amplifier DEKRA AP-400C 201801231 2019/12/03 |2020/12/02
Horn Antenna Schwarzbeck |BBHA9120D |01656 2019/10/25 |2020/10/24
Band Reject Filter Micro-Tronics |BRM50702 G192 2020/03/09 |2021/03/08
Signal Analyzer R&S FSV40 101435 2019/07/08 |2020/07/07
Coaxial Cable(19m) Suhner SF102_SF104_ CB4_2 2019/07/25 |2020/07/24

SF106

EMI system DEKRA Version 1.0 CB4-H NA NA

Occupied Bandwidth & DTS Bandwidth / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 |2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 |2019/05/03 |2020/05/02
Spectrum Analyzer Agilent N9010A US47140172 |2019/06/28 |2020/06/27
Signal & Spectrum Analyzer |R&S FSV40 101049 2019/09/11  |2020/09/10

Power Density / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 |2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 |2019/05/03 |2020/05/02
Spectrum Analyzer Agilent N9010A US47140172 |2019/06/28 |2020/06/27
Signal & Spectrum Analyzer |R&S FSV40 101049 2019/09/11  |2020/09/10

Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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1.8. Duty cycle

_ On+Off Duty Duty 1/T Minimum
On Time . Duty Cycle
Mode (ms) Time (%) Factor(dB) Factor(dB) VBW
ms
(ms) ° linear voltage Power (kHz)
BLE 0.391 0.625 62.52% 4.080036 2.04 2.560

Spectrum | | “g‘

Ref Level 97.00 depv & RBW 1 MHz
jo ALt OdB & SWT 1.7 ms & VBW 3 MHz
SGL TOF

@ 1Pk Max@2Pk Clrw

D2[1] 0.00 dB
90 dBpv: 624.750 ps
Mi[1] 69.10 dBpV|
B0 dBpv: 235.875 ps
M1
70 dBpv- > == T ','r : = e
60 dBpv:
50 dBpv:
L ‘
I |
10 depv
0 dBpv-
CF 2.44 GHz 8001 pts 170.0 ps/
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1] 235,875 ps | 69,10 dBpv |
o1 ™M1 1| 390,575 ps | -0.10 d8 |
p2| mi| 1 624.75 s -0.00 dB
L JL J Ready ARNARNEND y
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1.9. Uncertainty

Test item Uncertainty

Maximum peak conducted output power +1.27 dB

30MHz~1GHz as £3.43dB
1GHz~26.5GHz as +3.65dB

Radiated Emission

RF antenna conducted test +1.27dB
Radiated Emission Band Edge 1+3.65dB
Occupied Bandwidth & DTS Bandwidth +50 Hz
Power Density +1.27 dB
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2,

2.1.

2.2.

2.3.

2.4.

2.5.

Conducted Emission

Test Setup
Shielding Room
== \/grtical Reference Ground Plane Test Receiver
40 cm—> =L [
EUT AE ‘F“Ji_ OxO

L woog —n

— AMN

| LISN
—

1

™~
> Horizontal Ground Reference Plane <=

Limits
FCC Part 15 Subpart C Paragraph 15.207 Limits (dBuV)
F
requency ap AV
MHz
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.
Test Procedure

The EUT and simulators are connected to the main power through a line impedance
stabilization network (L.I.S.N.). This provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through
a LISN that provides a 50o0hm/50uH coupling impedance with 50ohm termination. (Please
refer to the block diagram of the test setup and photographs.)

Both sides of A.C. line are checked for maximum conducted interference. In order to find the
maximum emission, the relative positions of equipment and all of the interface cables must be
changed according to ANSI C63.4: 2014 on conducted measurement.

Conducted emissions were invested over the frequency range from 0.15MHz to 30MHz using
a receiver bandwidth of 9KHz.

Test Specification
According to FCC Part 15 Subpart C Paragraph 15.207: 2018
Test Result

Owing to the DC operation of EUT, this test item is not performed.
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3.2.

3.3.

3.4.

Maximum peak conducted output power

Test Setup

Power Meter Power Sensor
= EUT

Non-Conducted
Table

“=p (Ground Reference Plane ==

Test procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure
of KDB558074 D01V05 for compliance to FCC 47CFR 15.247 requirements.

Limits

The maximum peak conducted output power shall be less 1 Watt.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2018
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3.5. Test Result

Product MultiSure GK Link Blood Glucose and Ketone Monitoring System
Test Item Maximum peak conducted output power
Test Mode Mode 1: Transmit (Power by Power Supply) (1M)
Date of Test 2020/03/27 Test Site SR12-H
Test Temperature | 24.0°C Test Humidity | 60.09%
GFSK
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
00 2402 -0.750 <30
19 2440 -1.040 <30
39 2480 -1.300 <30
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Product MultiSure GK Link Blood Glucose and Ketone Monitoring System
Test Item Maximum peak conducted output power
Test Mode Mode 3: Transmit (Power by Power Supply) (2M)
Date of Test 2020/03/27 Test Site SR12-H
Test Temperature | 24.0°C Test Humidity | 60.09
GFSK
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
00 2402 -0.760 <30
19 2440 -1.050 <30
39 2480 -1.310 <30
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4. Radiated Emission
4.1. Test Setup
Under 30MHz Test Setup:

— Im/10m ——»

Antennna
EUT
[ as
i 100 ¢m
(Turntable)
‘=p  Ground Plane
Test Receiver | = EEDD

[

Under 1GHz Test Setup:

EUT

Imtogm

lumhjn:eﬂnﬁa

(Antenna Tower)

‘=p  GroundPlane

Spectrum Analyzer| -1 oo

- 00O

T : Y
8oem L 3m ¥ h_
(Turntable) —

AMPLIFIER

I | |Contro|ler|-—

[

Above 1GHz Test Setup:

Imtogm

(AntennaTower)

l Antennna | |

[ae ]| EUT

T I ] o [: .
150cm B—— M ———n
(Turntable) _—

==t GroundPlane = Pre-Amplifier
Spectrum Analyzer| - [ | [Controlied
J
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4.2. Limits

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be
attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.

FCC Part 15 Subpart C Paragraph 15.209 Limits
Frequency (MHz) uV/m dBuV/m
30-88 100 40
88-216 150 435
216-960 200 46
Above 960 500 54

Remarks: 1. RF Voltage (dBuV) = 20 log RF Voltage (uV)
2. In the Above Table, the tighter limit applies at the Radiated Emission Band
Edges.
3. Distance refers to the distance in meters between the measuring instrument
antenna and the closed point of any part of the device or system.
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4.3.

4.4.

Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test
procedure of KDB558074 D01V05 for compliance to FCC 47CFR 15.247 requirements.

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum
emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated according to
ANSI C63.10: 2013 on radiated measurement.

On any frequency or frequencies form 9KHz(inculde The the lowest oscillator frequency
generated within the device up to the 10th harmonic) to 1000 MHz, the limits shown are
based on measuring equipment employing a quasi-peak detector function and on any
frequency or frequencies above 1000 MHz the radiated limits shown are based upon the use
of measurement instrumentation employing an average detector function. When average
radiated emission measurement are included emission measurement below 1000 MHz, there
also is a limit on the radio frequency emissions, as measured using instrumentation with a
peak detector function, corresponding to 20 dB above the maximum permitted average limit.
The bandwidth below 1GHz setting on the field strength meter is 120 kHz and above 1GHz is
1MHz.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247:2018
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4.5. Test Result
30MHz-1GHz Spurious
Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/4/9
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 121.0
Test Condition 802.15.1_BLE_1M_2440MHz Humidity (%RH) |55.0
Level()
100
90
a0
70
&0
50 |
40 I ' = B
30 2 T -
20
10
SDDM 1000 150M  200M  250M  300M  350M  400M  450M  500M 550M BOOM 630M TOOM 750M 800M 850M Q00N 950M 1G
Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
* 1 95.96 30.32 43.50 -13.18 54.85 -24.53 QP
2 179.986 26.05 43.50 -17.45 49.31 -23.26 QP
3 288.02 30.35 46.00 -15.65 50.57 -20.22 QP
4 372.046 26.95 46.00 -19.05 44.54 -17.59 QP
5 555.74 26.81 46.00 -19.19 40.88 -14.07 QP
6 882.994 30.09 46.00 -15.91 40.50 -10.41 QP
Note:

1. All Reading Levels is Quasi-Peak value.
2.“*” means this data is the worst emission level.

3. Emission Level = Reading Level + Correct Factor

4. The Emission under 30MHz were not included is because their levels are low than 20dB from Limit.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/4/9
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0
Test Condition 802.15.1_BLE_1M_2440MHz Humidity (%RH) |55.0
Level()
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SDDM 100N 150M  200M  250M  300M  350M  400M  450M  500M 550M BOOM  630M  TOOM  750M 800M 850M  GO0OM  950M 1G
Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 108.085 24.30 43.50 -19.20 47.64 -23.34 QP
*2 191.99 26.43 43.50 -17.07 49.99 -23.56 QP
3 276.016 25.62 46.00 -20.38 46.05 -20.43 QP
4 360.285 22.94 46.00 -23.06 40.92 -17.98 QP
5 613.94 25.01 46.00 -20.99 38.35 -13.34 QP
6 834.858 28.77 46.00 -17.23 39.82 -11.05 QP
Note:

1. All Reading Levels is Quasi-Peak value.
2.“*” means this data is the worst emission level.
3. Emission Level = Reading Level + Correct Factor

4. The Emission under 30MHz were not included is because their levels are low than 20dB from Limit.
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Report No : 2030339R-E3032110108

D DEKRA

Model No MTM309 Site CB2-H
Test Voltage DC 6V (Power by Battery) Test Date 2020/417
Test Mode Mode 2: Transmit (Power by Battery) (1M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 22 5
Test Condition 802.15.1_BLE_1M_2440MHz Humidity (%RH) |57.0

Level(dBuV/m)
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SDDM 100N 150M  200M  250M  300M  350M  400M 450M  500M 550M BOOM 630M  TOOM  750M 800M 850M Q00N 950M 1G
Frequency(Hz)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 117.543 19.25 43.50 -24.25 21.28 -2.03 QP

2 188.959 19.41 43.50 -24.09 23.96 -4.55 QP

3 327.79 22.93 46.00 -23.07 22.45 0.48 QP

4 457.77 26.42 46.00 -19.58 22.50 3.92 QP

5 621.215 27.87 46.00 -18.13 21.65 6.22 QP
*6 787.691 30.52 46.00 -15.48 22.35 8.17 QP
Note:

1. All reading levels is Quasi-Peak value.
2. “*” means this data is the worst value.
3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Report No : 2030339R-E3032110108

D DEKRA

Model No MTM309 Site CB2-H
Test Voltage DC 6V (Power by Battery) Test Date 2020/417
Test Mode Mode 2: Transmit (Power by Battery) (1M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 22 5
Test Condition 802.15.1_BLE_1M_2440MHz Humidity (%RH) |57.0
Level(dBuV/m)
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SDDM 100N 150M  200M  250M  300M  350M  400M 450N 500M 550M BOOM 630M  TOOM  750M 800M 850M Q00N 950M 1G
Frequency(Hz)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 117.543 2217 43.50 -21.33 24.20 -2.03 QP
2 216.725 14.59 46.00 -31.41 17.81 -3.22 QP
3 399.085 20.68 46.00 -25.32 17.86 2.82 QP
4 563.258 23.50 46.00 -22.50 18.01 5.49 QP
*5 706.211 27.96 46.00 -18.04 20.84 7.12 QP
6 823.339 26.01 46.00 -19.99 17.43 8.58 QP
Note:

1. All reading levels is Quasi-Peak value.
2.“*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Report No : 2030339R-E3032110108

D DEKRA

Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/4/9
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 21.0
Test Condition 802.15.1_BLE_2M_2440MHz Humidity (%RH) |55.0
Level()
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SDDM 1000 150M  200M  250M  300M  350M  400M 450M  500M 550M BOOM 630M  TOOM  750M 800M 850M  GO0OM  950M 1G
Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 179.986 26.05 43.50 -17.45 49.31 -23.26 QP
2 348.039 27.98 46.00 -18.02 46.36 -18.38 QP
3 436.066 25.03 46.00 -20.97 41.02 -15.99 QP
4 555.74 26.81 46.00 -19.19 40.88 -14.07 QP
5 827.461 29.70 46.00 -16.30 40.85 -11.15 QP
*6 957.563 30.84 46.00 -15.16 39.89 -9.05 QP
Note:

1. All Reading Levels is Quasi-Peak value.

2.“*” means this data is the worst emission level.

3. Emission Level = Reading Level + Correct Factor

4. The Emission under 30MHz were not included is because their levels are low than 20dB from Limit.
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Report No : 2030339R-E3032110108

D DEKRA

Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/4/9
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0
Test Condition 802.15.1_BLE_2M_2440MHz Humidity (%RH) |55.0
Level()
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SDDM 100N 150M  200M  250M  300M  350M  400M 450N 500M 550M BOOM 630M  TOOM  750M 800M 850M  GO0OM  950M 1G
Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 192.111 26.96 43.50 -16.54 50.52 -23.56 QP
*2 288.02 30.63 46.00 -15.37 50.85 -20.22 QP
3 448.313 25.18 46.00 -20.82 40.96 -15.78 QP
4 600.966 25.13 46.00 -20.87 38.56 -13.43 QP
5 831.099 27.68 46.00 -18.32 38.78 -11.10 QP
6 960.23 32.19 54.00 -21.81 41.19 -9.00 QP
Note:

1. All Reading Levels is Quasi-Peak value.

2.“*” means this data is the worst emission level.

3. Emission Level = Reading Level + Correct Factor

4. The Emission under 30MHz were not included is because their levels are low than 20dB from Limit.
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Model No MTM309 Site CB2-H
Test Voltage DC 6V (Power by Battery) Test Date 2020/417
Test Mode Mode 4: Transmit (Power by Battery) (2M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 22 5
Test Condition 802.15.1_BLE_2M_2440MHz Humidity (%RH) |57.0
Level(dBuV/m)
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SDDM 1000 150M  200M  250M  300M  350M  400M 450N 500M 550M BOOM  630M  TOOM  750M  800M  850M  GO0OM  950M 1G
Frequency(Hz)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 118.27 22.59 43.50 -20.91 24.59 -2.00 QP
2 246.795 19.97 46.00 -26.03 21.50 -1.53 QP
3 330.094 22.57 46.00 -23.43 22.02 0.55 QP
4 559.378 22.33 46.00 -23.67 16.89 5.44 QP
*5 739.07 28.97 46.00 -17.03 21.42 7.55 QP
6 872.688 27.59 46.00 -18.41 18.40 9.19 QP
Note:

1. All reading levels is Quasi-Peak value.
2. “*” means this data is the worst value.
3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Report No : 2030339R-E3032110108

D

DEKRA

Model No MTM309 Site CB2-H
Test Voltage DC 6V (Power by Battery) Test Date 2020/417
Test Mode Mode 4: Transmit (Power by Battery) (2M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 22 5
Test Condition 802.15.1_BLE_2M_2440MHz Humidity (%RH) |57.0
Level(dBuV/m)
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SDDM 100N 150M  200M  250M  300M  350M  400M 450N 500M 550M BOOM 630M  TOOM  750M 800M 850M  GO0OM  950M 1G
Frequency(Hz)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 118.27 21.71 43.50 -21.79 23.71 -2.00 QP
2 201.448 15.89 43.50 -27.61 19.97 -4.08 QP
3 384.778 22.39 46.00 -23.61 20.04 2.35 QP
4 556.589 25.86 46.00 -20.14 20.45 5.41 QP
5 675.778 26.26 46.00 -19.74 19.48 6.78 QP
*6 808.668 28.05 46.00 -17.95 19.63 8.42 QP
Note:

1. All reading levels is Quasi-Peak value.
2.“*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Report No : 2030339R-E3032110108

D DEKRA

Harmonic & Spurious:

Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 21.0

Test Condition 802.15.1_BLE_1M_2402MHz Humidity (%RH) [55.0
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No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3202.667 48.94 74.00 -25.06 52.34 -3.40 PK
2 4804 49.76 74.00 -24.24 46.51 3.25 PK
3 7206 50.65 74.00 -23.35 39.21 11.44 PK
4 9608 54.74 74.00 -19.26 37.85 16.89 PK
5 12010 59.27 74.00 -14.73 38.91 20.36 PK
*6 12010 47.81 54.00 -6.19 27.45 20.36 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of

average detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limt.

Page: 31 of 95




Report No : 2030339R-E3032110108

D DEKRA

Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0
Test Condition 802.15.1_BLE_1M_2402MHz Humidity (%RH) |55.0

Level()
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Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 3202.667 47.48 74.00 -26.52 50.88 -3.40 PK

2 4804 50.22 74.00 -23.78 46.97 3.25 PK

3 7206 51.54 74.00 -22.46 40.10 11.44 PK

4 9608 55.09 74.00 -18.91 38.20 16.89 PK

5 12010 58.33 74.00 -15.67 37.97 20.36 PK
*6 12010 47.86 54.00 -6.14 27.50 20.36 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of

average detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limt.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 21.0
Test Condition 802.15.1_BLE_1M_2440MHz Humidity (%RH) |55.0
Level()
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Frequency(Hz)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector  for
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type 2
1 3253.333 49.63 74.00 -24.37 52.88 -3.25 PK
2 4880 51.87 74.00 -22.13 48.21 3.66 PK
3 7320 52.93 74.00 -21.07 41.20 11.73 PK
4 9760 54.96 74.00 -19.04 37.76 17.20 PK
5 12200 58.86 74.00 -15.14 38.63 20.23 PK
*6 12200 48.35 54.00 -5.65 28.12 20.23 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of
average detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limt.

Page: 33 of 95



Report No : 2030339R-E3032110108

D DEKRA

Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0

Test Condition 802.15.1_BLE_1M_2440MHz Humidity (%RH) |55.0
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No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3253.333 57.93 74.00 -16.07 61.18 -3.25 PK
2 4880 51.79 74.00 -22.21 48.13 3.66 PK
3 7320 51.87 74.00 -22.13 40.14 11.73 PK
4 9760 54.85 74.00 -19.15 37.65 17.20 PK
5 12200 59.29 74.00 -14.71 39.06 20.23 PK
*6 12200 47.89 54.00 -6.11 27.66 20.23 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of

average detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limt.
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Report No : 2030339R-E3032110108

D DEKRA

Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 21.0
Test Condition 802.15.1_BLE_1M_2480MHz Humidity (%RH) |55.0
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Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 3306.667 48.11 74.00 -25.89 51.19 -3.08 PK

2 4960 48.17 74.00 -25.83 44.10 4.07 PK

3 7440 52.29 74.00 -21.71 40.27 12.02 PK

4 9920 55.09 74.00 -18.91 37.59 17.50 PK

5 12400 58.71 74.00 -15.29 38.60 20.11 PK
*6 12400 48.15 54.00 -5.85 28.04 20.11 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of

average detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limt.
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Report No : 2030339R-E3032110108

D DEKRA

Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0
Test Condition 802.15.1_BLE_1M_2480MHz Humidity (%RH) |55.0
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Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 3306.667 48.55 74.00 -25.45 51.63 -3.08 PK

2 4960 49.55 74.00 -24.45 45.48 4.07 PK

3 7440 51.63 74.00 -22.37 39.61 12.02 PK

4 9920 54.66 74.00 -19.34 37.16 17.50 PK
*5 12400 48.04 54.00 -5.96 27.93 20.11 AV

6 12400 59.11 74.00 -14.89 39.00 20.11 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of

average detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limt.

Page: 36 of 95




Report No : 2030339R-E3032110108

D DEKRA

Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 21.0
Test Condition 802.15.1_BLE_2M_2402MHz Humidity (%RH) |55.0
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Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 3202.667 47.67 74.00 -26.33 51.07 -3.40 PK

2 4804 49.27 74.00 -24.73 46.02 3.25 PK

3 7206 50.33 74.00 -23.67 38.89 11.44 PK

4 9608 55.62 74.00 -18.38 38.73 16.89 PK

5 12010 59.43 74.00 -14.57 39.07 20.36 PK
*6 12010 47.87 54.00 -6.13 27.51 20.36 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of

average detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limt.
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Report No : 2030339R-E3032110108

D DEKRA

Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0

Test Condition 802.15.1_BLE_2M_2402MHz Humidity (%RH) |55.0
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No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3202.667 47.98 74.00 -26.02 51.38 -3.40 PK
2 4804 48.95 74.00 -25.05 45.70 3.25 PK
3 7206 51.09 74.00 -22.91 39.65 11.44 PK
4 9608 55.29 74.00 -18.71 38.40 16.89 PK
5 12010 58.11 74.00 -15.89 37.75 20.36 PK
*6 12010 47.95 54.00 -6.05 27.59 20.36 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of

average detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limt.
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Report No : 2030339R-E3032110108

D DEKRA

Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 21.0
Test Condition 802.15.1_BLE_2M_2440MHz Humidity (%RH) |55.0
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Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 3253.333 47.20 74.00 -26.80 50.45 -3.25 PK

2 4880 49.90 74.00 -24.10 46.24 3.66 PK

3 7320 50.60 74.00 -23.40 38.87 11.73 PK

4 9760 54.67 74.00 -19.33 37.47 17.20 PK

5 12200 58.77 74.00 -15.23 38.54 20.23 PK
*6 12200 47.94 54.00 -6.06 27.71 20.23 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of

average detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limt.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0
Test Condition 802.15.1_BLE_2M_2440MHz Humidity (%RH) |55.0
Level()
100
90
a0
70
60 4
50
40
30
20
10
[‘)IG 2G 3G 43 5G B6G 7G 8G 9G 106 116G 126G 113G 14G 156G 168G 17G 18G 19G 20G 21G 22G 23G 24G 25G 26G
Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3253.333 47.78 74.00 -26.22 51.03 -3.25 PK
2 4880 48.70 74.00 -25.30 45.04 3.66 PK
3 7320 51.00 74.00 -23.00 39.27 11.73 PK
4 9760 55.32 74.00 -18.68 38.12 17.20 PK
5 12200 59.25 74.00 -14.75 39.02 20.23 PK
*6 12200 48.00 54.00 -6.00 27.77 20.23 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of

average detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limt.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 21.0
Test Condition 802.15.1_BLE_2M_2480MHz Humidity (%RH) |55.0

Level()

100

90

a0

70 5

60 4 ZE

2

50

40

30

20

10

[‘)IG 2G 3G 43 5G B6G 7G 8G 9G 106 116G 126 113G 14G 156G 168G 17G 18G 19G 20G 21G 22G 23G 24G 25G 26G

Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 3306.667 47.87 74.00 -26.13 50.95 -3.08 PK

2 4960 49.42 74.00 -24.58 45.35 4.07 PK

3 7440 51.49 74.00 -22.51 39.47 12.02 PK
4 9920 54.85 74.00 -19.15 37.35 17.50 PK
*5 12400 59.57 74.00 -14.43 39.46 20.11 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of

average detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limt.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0
Test Condition 802.15.1_BLE_2M_2480MHz Humidity (%RH) |55.0
Level()
100
90
a0
70 -
&0 4 _3_
50
40
30
20
10
[‘)IG 2G 3G 43 5G B6G 7G 8G 9G 106 116G 126 113G 14G 156G 168G 17G 18G 19G 20G 21G 22G 23G 24G 25G 26G
Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3306.667 47.96 74.00 -26.04 51.04 -3.08 PK
2 4960 47.55 74.00 -26.45 43.48 4.07 PK
3 7440 51.55 74.00 -22.45 39.53 12.02 PK
4 9920 54.88 74.00 -19.12 37.38 17.50 PK
5 12400 57.55 74.00 -16.45 37.44 20.11 PK
*6 12400 47.91 54.00 -6.09 27.80 20.11 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of

average detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limt.
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5.

5.1.

5.2.

5.3.

5.4.

RF antenna conducted test
Test Setup

RF Conducted Measurement:

Spectrum Analyzer

ﬂ og = EUT

Non-Conducted
Table

= (round Reference Plang ==

Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, the
attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below
the general limits specified in §15.209(a) is not required. In addition, radiated emissions which
fall in the restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(c)).

Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test
procedure of KDB558074 D01V05 for compliance to FCC 47CFR 15.247 requirements.
Set RBW = 100 kHz, Set VBW> RBW, scan up through 10th harmonic.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2018
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5.5. Test Result
Product MultiSure GK Link Blood Glucose and Ketone Monitoring System
Test Item RF antenna conducted test
Test Mode Mode 1: Transmit (Power by Power Supply) (1M)
Date of Test 2020/03/27 Test Site SR12-H
Test Temperature | 24.0°C Test Humidity 60.0%
GFSK
Frequency Measure Level Limit
Channel
(MHz) (dBc) (dBc)
00 2402 46.997 >20
19 2440 46.825 >20
39 2480 47.011 >20
Channel 00
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] [10:32:52 AM Mar27, 2020
|Center Freq 2.400000000 GHz | Avg Type: Log-Pwr TRacE[1234 5 6 Frequency
PNO: Fast 3 Trig: Free Run Avg|Hold:>100/100 TVPE M saiiadt
IFGainilow — #Atten: 30 dB Ext Gain: -1.00 dB DET|P NNNNN
AMKr3 2.05 MHZ AutoTune
19 g8 Ref 20.00 dBm 49.773 dB
100 CenterFreq)|
.3A2 2.400000000 GHz|
0.00 ﬂ
o r l StartFreq||
o 2.350000000 GHz
-30.0 r \
40,0 r W Stop Freq||
\J L 2.450000000 GHz
-50.0 I‘MP 3
00 ..m."iNlM SPRRC_ L P VVISR SO W I Sy %nu.m T et sl gt s CF Step
10.000000 MHz
70,0 Auto Man
Center 2.40000 GHz Span 100.0 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts)l FreqOffset
| - oz
1] N f 2.402 05 GHz -0.959 dBm [
2| F f 2.400 00 GHz -50.732 dBm
A2 (A 2.05MHz[(A) _ 49.773dB Scale Type
5 Log Lin|

I

STATUS
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Channel 19
s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe oc | [ | sENSE:NT] |10:32:16 AM Mar27, 2020 F
|Center Freq 2.440000000 GHz | _. Avg Type: Log-Pwr TRACE[T2345 6 requency
PNO: Fast g Trig: Free Run Avg|Hold:>100/100 TYPEIM
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB peT|P NNNNN
AMKr3 48.06 MHzZ AutoTune
19geici__Ref 20.00 dBm 54.091 dB
10.0 CenterFreq||
3A2 2.440000000 GHz
oo
-10.0
\ StartFreq||
200 \ 2.390000000 GHz
-30.0
400 r V[ Stop Freq||
J ‘A 2.490000000 GHz
-50.0 >\/ Mhr‘ M v
400 “uw‘ M kst Wots s iz WM CF Step
10.000000 MHz
00 [Auto Man
Center 2.44000 GHz Span 100.0 MHZ]
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts FreqOffset
| s B I o B ) S W - oz
1 f 2.440 05 GHz -1.209 dBm [
2 F f 2.391 99 GHz -56.300 dBm 3
3l A2 f [(A) 48.06 MHz[(A)  54.091dB Scale Type
4 F f 2.488 03 GHz -56.786 dBm
5| Ad t [(A) 4798 MHz[(A) 54578 dB Log Lin
5 -
< m v
IMSG STATUS
Channel 39
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [10:33:38 AM Mar27, 2020 E
|Senter Freq 2.483500000 GHz | _. Avg Type: Log-Pwr TRAGE[12345 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M AR
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB peT|P NNNNN
AMKr3 -3.48 MHZ Auto Tune
{ggeidiv _Ref 20.00 dBm 52.640 dB
100 T Center Freq||
3A2 2.483500000 GHz
0.00 R
400
H Start Freq||
200 ) I 2.433500000 GHz
-30.0
00 r \ Stﬂp Freq 1
J L 2.533500000 GHz
-50.0
(TR AP PP DA o %2 \ N W FLY.
OO Vit R i " AR M CF Step
10.000000 MHz
700 [Auto Man
Center 2.48350 GHz Span 100.0 MHZz
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts Freq Offset
OH
-_— :
1 2.480 06 GHz -1.878 dBm 1
2 F f 2.483 54 GHz 54.517 dBm 3
3l A2 f [(A) -348MHz[(A)  52.640 dB Scale Type
4
5 Log Lin|
6

STATUS
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Product MultiSure GK Link Blood Glucose and Ketone Monitoring System
Test ltem RF antenna conducted test
Test Mode Mode 3: Transmit (Power by Power Supply) (2M)
Date of Test 2020/03/27 Test Site SR12-H
Test Temperature | 24.0°C Test Humidity 60.0%
GFSK
Frequency Measure Level Limit
Channel
(MHz) (dBc) (dBc)
00 2402 33.993 >20
19 2440 44 .292 >20
39 2480 44 983 >20
Channel 00
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] [11:41:43 AM Mar27, 2020
|Center Freq 2.400000000 GHz | Avg Type: Log-Pwr TRacE[1234 5 6 Frequency
PNO: Fast 3 Trig: Free Run Avg|Hold:>100/100 TVPE M saiiadt
IFGainilow — #Atten: 30 dB Ext Gain: -1.00 dB DET|P NNNNN
AMKr3 2.05 MHZ AutoTune
19 dBidiv Ref 20.00 dBm 33.993 dB
100 CenterFreq)|
.3A2 2.400000000 GHz|
0.00 H
o ( \ StartFreq||
200 } ‘ 2.350000000 GHz
-30.0
-40.0 > ;<2 ]lﬁ Stop Freq|
\ 2.450000000 GHz
-50.0
RG] WL N . P TR Mot CF Step
10.000000 MHz]
70,0 Auto Man
Center 2.40000 GHz Span 100.0 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts)l FreqOffset
| - oz
1| N f 2.402 05 GHz -0.917 dBm [
2| F f 2.400 00 GHz -34.910dBm 3
AZ (A 2.05MHz[(A) _ 33.993dB Scale Type
5 Log Lin|
E -
IMSG STATUS
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Channel 19
s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe oc | [ | sENSE:NT] |11:40:54 AM Mar27, 2020 F
|Center Freq 2.440000000 GHz | . Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast g Trig: Free Run Avg|Hold:>100/100 TYPEIM
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB peT|P NNNNN
AMKr3 46.16 MHZ Auto Tune
19geici__Ref 20.00 dBm 54.006 dB
10.0 CenterFreq||
‘313.2 2.440000000 GHz
0o ’l{
-10.0
f \ StartFreq||
200 { \ 2.390000000 GHz
-30.0
400 h.’ M Stop Freq||
J \ 2.490000000 GHz
-50.0 y
A
£0.0 J“%(qvn Ju'r.'dn i YIRSy FY bod J LNU.L.I‘. Jimthbaerdly \'l Iliuu PRI TP ¥ :M. CF Step
10.000000 MHz|
00 [Auto Man
Center 2.44000 GHz Span 100.0 MHZ]
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts FreqOffset
| [MkRIMODHTRCISCL] x| v [ FUNCTION [ FUNCTIONWIDTH] __FUNCTIONvALUE i oz
1 f 2.440 06 GHz -1.175 dBm 1
2 F f 2.393 90 GHz -56.181 dBm 3
3l A2 f [(A) 46.16 MHz|(A)  54.006 dB Scale Type
4 F f 2.485 00 GHz -55.962 dBm
5] A4 f 1(A) 4494 MHz[(A)  54.787 dB Log Lin
5 -
< m ¥
IMSG STATUS
Channel 39
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [11:40:26 AM Mar27, 2020 M Set
[Average/Hold Number 100 | Avg Type: Log-Pwr TRACE|1 2345 6 eas Sewp
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE glm
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB _ _DET Avg/Hold Num
AMKkr3 -47.99 MHz 100
10 dB/div  Ref 20.00 dBm 53.577 dB
liLog
T Avg Type
oo T Log-Pwr (Video) »
:3"-\‘2 Auto Man
0.00
10,0
H \ Limits»
200 l \
-30.0
H h N dB Points
-40.0 — 3.01dB
|| on on
-50.0
b, " 1 H"ﬂm.l. \/<
600 [t tbimillycabdsbbsppsnist Al ot g PhNoise Opt
Fast Tuning »|
700 [Auto Man
Center 2.48350 GHz Span 100.0 MHZ] ADC Dither
Res BW 100 kHz #VBW 300 kHz Sweep 1.333ms (1 0001 pts Medium»
-_— Auto Man
1 2.480 06 GHz -1.858 dBm L
2 F f 2.528 05 GHz -56.435 dBm 3
3| A2 f [(A) -47.99 MHz[(A)  63.577 dB More
4
5 10f2
5 -
. v
IMSG STATUS
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Product MultiSure GK Link Blood Glucose and Ketone Monitoring System
Test ltem RF antenna conducted test

Test Mode Mode 1: Transmit (Power by Power Supply) (1M)

Date of Test 2020/03/27 Test Site SR12-H

Test Temperature 24.0°C Test Humidity 60.0%

Channel 00 (30MHz-25GHz)- GFSK

' Keysight Spectrum Analyzer - Swept SA (=0 =R
RL | RF [s0e bc | [ [ SENSE:NT] [10:35:52 AM Mar27, 2020
[Start Freq 30.000000 MHz \ Avg Type: Log-Pwr e[l 73456 | Fredueney
PNO: Fast 50 Trig: Free Run Avg|Hold:>10/10 TYPE| M WAAARARAR:
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB peT|P NNNNN
Auto Tune
AMkr3 64.9 MHz
10 dB/div  Ref 20.00 dBm 46.997 dB
liLog
100 Center Freq||
3A2 12.515000000 GHz
0.00
-10.0
StartFreq||
200 30.000000 MHz
00
00 Stop Freq|
25.000000000 GHz
0.0 Q-Q
£0.0 CF Step
2.497000000 GHz
00 Auto Man
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 81.33 ms (10001 pts Freq Offset
| - oHz
1l N f 2.402 2 GHz -1.155 dBm 1
2] F f 2337 2GHz -48.151 dBm 3
3l Az (A} 64.9 MHz[{A] _ 46.997 dB Scale Type
4
5 Log Lin
B -
T ;
IMSG STATUS
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Channel 19 (30MHz-25GHz)- GFSK

I(eys\ght Spectrum Analyzer - Swept SA @l@l@_
[ RF [s09  oc | [ [ sEnsE:INT] | [10:35:13 AM Mar27, 2020
\Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRacE[[23456 |  reduency
PNO: Fast g Trig: Free Run Avg|Hold:>10/10 TYPE| M ¥AAARAR
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB peT|P NNNNN
AMKr3 127.3 MHzZ AutoTune
10 dBldiv  Ref 20.00 dBm 46.825 dB
liLog
10.0 CenterFreq||
3A2 12.515000000 GHz|
0. ’
-10.0
StartFreq||
200 30.000000 MHz
-30.0
00 Stop Freq||
25.000000000 GHz
-50.0 2
s T L TmY et e
CF Step
2.497000000 GHz
00 [Auto Man
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 81.33 ms (10001 pts FreqOffset
I -_— oz
1 2.439 6 GHz -1.939 dBm 1
2 F f 23123 GHz -48.764 dBm 3
3l A2 f [(A) 127.3MHz[(A)  46.825 dB Scale Type
4
5 Log Lin|
S -
< m v
IMSG STATUS
Channel 39 (30MHz-25GHz)- GFSK
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [10:34:43 AM Mar27, 2020
[Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[1 23456 Frequency
PNO: Fast 50 Trig: Free Run Avg|Hold:>10/10 TVPE| M PARAARAR
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB peT|P NNNNN
AMKr3 -127.3 MHZ Auto Tune
10 dB/div  Ref 20.00 dBm 47.011 dB
liLog
100 Center Freq||
3A2 12.515000000 GHz|
0.00 ‘
400
StartFreq||
200 30.000000 MHz
-30.0
00 Stop Freq||
25.000000000 GHz
500 9
-60.0 WWWM " '“WIM .
CF Step
2.497000000 GHz
700 [Auto Man
Start 30 MIHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 21.33ms (10001 pts Freq Offset
OH
-_— :
1 2.479 6 GHz -1.973 dBm |
2 F f 2.606 9 GHz 48.983 dBm 3
3l A2 f [(A) A27.3MHz[(A)  47.011dB Scale Type
4
5 Log Lin|
5 -
T ;
MSG STATUS
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Product MultiSure GK Link Blood Glucose and Ketone Monitoring System
Test ltem RF antenna conducted test

Test Mode Mode 3: Transmit (Power by Power Supply) (2M)

Date of Test 2020/03/27 Test Site SR12-H

Test Temperature 24.0°C Test Humidity 60.0%

Channel 00 (30MHz-25GHz)- GFSK

' Keysight Spectrum Analyzer - Swept SA (=0 =R
RL | RF [s0e bc | [ [ SENSE:NT] | [11:38:37 AM Mar27, 2020
[Start Freq 30.000000 MHz \ Avg Type: Log-Pwr e[l 73456 | Fredueney
PNO: Fast 50 Trig: Free Run Avg|Hold:>10/10 TYPE| M WAAARARAR:
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB peT|P NNNNN
Auto Tune
AMKr3 127.3 MHz
10 dB/div  Ref 20.00 dBm 44.454 dB
liLog
100 Center Freq||
12.515000000 GHz
. £22
-10.0
StartFreq||
200 30.000000 MHz
00
00 Stop Freq|
25.000000000 GHz
0.0 >
£0.0 CF Step
2.497000000 GHz
00 Auto Man
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 81.33 ms (10001 pts Freq Offset
| - oHz
1l N f 2.402 2 GHz -4.067 dBm 1
2] F f 22748 GHz -48.520 dBm 3
3l Az (A} 127.3 MHz[(A] _ 44.454 dB Scale Type
4
5 Log Lin
B -
T ;
IMSG STATUS
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Channel 19 (30MHz-25GHz)- GFSK

I(eys\ght Spectrum Analyzer - Swept SA @l@l@_
| RF [soe oc | [ | sENSE:NT] |11:38:05 AM Mar27, 2020
\Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRacE[[23456 |  reduency
PNO: Fast g Trig: Free Run Avg|Hold:>10/10 TYPEIM
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB peT|P NNNNN
AMKr3 127.3 MHzZ AutoTune
10 dBfdiv  Ref 20.00 dBm 44.292 dB
liLog
10.0 CenterFreq||
- ’3 A 12.515000000 GHz|
-10.0
StartFreq||
200 30.000000 MHz
-30.0
00 Stop Freq||
25.000000000 GHz
500 2 ek
0.0 ey CF Step
2.497000000 GHz
00 [Auto Man
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 81.33 ms (10001 pts FreqOffset
I ey Ty T e oz
1 2.439 6 GHz -4.488 dBm 1
2 F f 23123 GHz -48.780 dBm 3
3l A2 f [(A) 127.3MHz[(A)  44.292 dB Scale Type
4
5 Log Lin|
S -
< m v
IMSG STATUS
Channel 39 (30MHz-25GHz)- GFSK
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [11:39:08 AM Mar27, 2020
[Start Freq 30.000000 MHz \ Avg Type: Log-Pwr TcEllz345 0| Freduency
PNO: Fast 50 Trig: Free Run Avg|Hold:>10/10 TVPE| M PARAARAR
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB peT|P NNNNN
AMKr3 -64.9 MHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 44983 dB
liLog
100 Center Freq||
. 12.515000000 GHz|
0.00 *
400
StartFreq||
200 30.000000 MHz
-30.0
00 Stop Freq||
25.000000000 GHz
-50.0
V% W
H00 CF Step
2.497000000 GHz
700 [Auto Man
Start 30 MIHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 21.33ms (10001 pts Freq Offset
OH
-_— :
1 2.479 6 GHz -6.112 dBm |
2 F f 2544 5 GHz 51.095 dBm 3
3l A2 f [(A) 649 MHz[(A)  44.983dB Scale Type
4
5 Log Lin|
5 -
T ;
MSG STATUS
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6. Radiated Emission Band Edge

6.1. Test Setup

RF Radiated Measurement:

I

1

|
1mtoqgm | (AntennaTower)
l Antennna | |

m_ EUT eroe) _—_

T [ | e
150cm H— 3m — -
(Turntable) AAA . Y e —
‘== GroundPlane OO Pre-Amplifier
Spectrum Analyzer| --{- oo | | [Controlled

| |
JAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAN

6.2. Limits

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be
attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.

6.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test
procedure of KDB558074 D01V05 for compliance to FCC 47CFR 15.247 requirements.
The EUT and its simulators are placed on a turn table which is 0.8 meter above ground.
The turn table can rotate 360 degrees to determine the position of the maximum
emission level. The EUT was positioned such that the distance from antenna to the EUT
was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the
maximum emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order
to find the maximum emission, all of the interface cables must be manipulated according
to ANSI C63.10: 2013 on radiated measurement.

6.4. Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247:2018
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6.5. Test Result

Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 21.0

Test Condition 802.15.1_BLE_1M_2402MHz Humidity (%RH) [55.0

Level()

100

90

80

70

60

50

40

30

20

10

0

e & g g e 20 BNS oD 2®e RMe R4S M@ 3Se) 2t 266 fes R4 M 2Me R
requency(Hz
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 43.15 74.00 -30.85 29.26 13.89 PK
2 2338.175 48.65 74.00 -25.35 34.58 14.07 PK
3 2390 43.60 74.00 -30.40 29.22 14.38 PK
4 2401.8 90.13 74.00 16.13 75.69 14.44 PK
5 2483.5 44.16 74.00 -29.84 29.23 14.93 PK
6 2500 46.38 74.00 -27.62 31.35 15.03 PK
Note:

1. All reading above 1GHz is performed with peak measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of
average detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it’s not restricted by unwanted emission limit.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0

Test Condition 802.15.1_BLE_1M_2402MHz Humidity (%RH) |55.0

Level()

100

90

80

70

60

50

40

30

20

10

requency(Hz
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 43.28 74.00 -30.72 29.39 13.89 PK
2 2337.975 48.51 74.00 -25.49 34.44 14.07 PK
2390 44.47 74.00 -29.53 30.09 14.38 PK
4 2401.825 87.16 74.00 13.16 72.72 14.44 PK
5 2483.5 44.84 74.00 -29.16 29.91 14.93 PK
6 2500 43.84 74.00 -30.16 28.81 15.03 PK
Note:

1. All reading above 1GHz is performed with peak measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of

average detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it’s not restricted by unwanted emission limit.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 21.0

Test Condition 802.15.1_BLE_1M_2440MHz Humidity (%RH) [55.0

Level()

100
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e &0 g gs e 2% BNS MMn 2me 2o 4o [afe 3Se) 2o 266 fws R4 e 2Me g
requency(Hz
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 42.35 74.00 -31.65 28.46 13.89 PK
2 2376.15 49.48 74.00 -24.52 35.19 14.29 PK
2390 44.35 74.00 -29.65 29.97 14.38 PK
4 2440.325 87.59 74.00 13.59 72.92 14.67 PK
5 2483.5 42.85 74.00 -31.15 27.92 14.93 PK
6 2500 44.27 74.00 -29.73 29.24 15.03 PK
Note:

1. All reading above 1GHz is performed with peak measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of

average detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it’s not restricted by unwanted emission limit.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0

Test Condition 802.15.1_BLE_1M_2440MHz Humidity (%RH) |55.0

Level()

100

90

80

70

60

50

: "\-hlm‘ Ll 1 TITNE Lj.h “‘Niwn.h
40
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e & g g e 20 BNS ain 2me RMe R4S [ 3Se) 2t 266 ges R4 e 2Me R
requency(Hz)

No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 2310 43.31 74.00 -30.69 29.42 13.89 PK

2 2376.35 47.25 74.00 -26.75 32.96 14.29 PK
2390 44.52 74.00 -29.48 30.14 14.38 PK

4 2440.325 85.32 74.00 11.32 70.65 14.67 PK

5 2483.5 43.95 74.00 -30.05 29.02 14.93 PK

6 2500 44.32 74.00 -29.68 29.29 15.03 PK

Note:

1. All reading above 1GHz is performed with peak measurements as necessary.

2. Emission Level =

Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of

average detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it’s not restricted by unwanted emission limit.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 21.0
Test Condition 802.15.1_BLE_1M_2480MHz Humidity (%RH) |55.0
Level()
100
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2.205(3 232G 233G 234G 235G 2366 237G 238G 239G 24G 241G 242G 243G 244G 245G 246G 247G 248G 249G 2.505G
Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 42.65 74.00 -31.35 28.76 13.89 PK
2 2390 42.46 74.00 -31.54 28.08 14.38 PK
13 2480.35 85.73 74.00 11.73 70.82 14.91 PK
4 2483.5 43.14 74.00 -30.86 28.21 14.93 PK
5 2483.75 53.64 74.00 -20.36 38.71 14.93 PK
6 2500 43.99 74.00 -30.01 28.96 15.03 PK
Note:

1. All reading above 1GHz is performed with peak measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of

average detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it’s not restricted by unwanted emission limit.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 1: Transmit (Power by Power Supply) (1M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0
Test Condition 802.15.1_BLE_1M_2480MHz Humidity (%RH) |55.0
Level()
100
90
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70
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Z.EB)DSG 232G 233G 234G 235G 2366 237G 238G 239G 24G 241G 242G 243G 244G 245G 246G 247G 248G 249G 2.505G
Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 43.06 74.00 -30.94 29.17 13.89 PK
2 2390 43.80 74.00 -30.20 29.42 14.38 PK
13 2480.325 86.39 74.00 12.39 71.48 14.91 PK
4 2483.5 53.86 74.00 -20.14 38.93 14.93 PK
5 2484.225 52.33 74.00 -21.67 37.40 14.93 PK
6 2500 44.76 74.00 -29.24 29.73 15.03 PK
Note:

1. All reading above 1GHz is performed with peak measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of

average detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it’s not restricted by unwanted emission limit.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 21.0

Test Condition 802.15.1_BLE_2M_2402MHz Humidity (%RH) [55.0

Level()
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requency(Hz
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 43.66 74.00 -30.34 29.77 13.89 PK
2 2338.4 47.33 74.00 -26.67 33.26 14.07 PK
2390 43.91 74.00 -30.09 29.53 14.38 PK
4 2401.575 87.93 74.00 13.93 73.49 14.44 PK
5 2483.5 44.54 74.00 -29.46 29.61 14.93 PK
6 2500 44.33 74.00 -29.67 29.30 15.03 PK
Note:

1. All reading above 1GHz is performed with peak measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of

average detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it’s not restricted by unwanted emission limit.

Page: 59 of 95




Report No : 2030339R-E3032110108

D DEKRA

Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0

Test Condition 02.15.1_BLE_2M_2402MHz Humidity (%RH) |55.0

Level()
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requency(Hz
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 43.74 74.00 -30.26 29.85 13.89 PK
2 2337.85 48.30 74.00 -25.70 34.23 14.07 PK
2390 43.08 74.00 -30.92 28.70 14.38 PK
4 2401.575 84.56 74.00 10.56 70.12 14.44 PK
5 2483.5 44.53 74.00 -29.47 29.60 14.93 PK
6 2500 43.81 74.00 -30.19 28.78 15.03 PK
Note:

1. All reading above 1GHz is performed with peak measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of

average detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it’s not restricted by unwanted emission limit.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 21.0

Test Condition 802.15.1_BLE_2M_2440MHz Humidity (%RH) [55.0

Level()
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e G0 g gs e 2% BNS Mm 2ms 2o o [afe 3Se) 2o 266 fws R4 e 2Me g
requency(Hz
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 43.29 74.00 -30.71 29.40 13.89 PK
2 2375.4 47.76 74.00 -26.24 33.47 14.29 PK
2390 44.42 74.00 -29.58 30.04 14.38 PK
4 2440.575 86.91 74.00 12.91 72.24 14.67 PK
5 2483.5 43.41 74.00 -30.59 28.48 14.93 PK
6 2500 45.14 74.00 -28.86 30.11 15.03 PK
Note:

1. All reading above 1GHz is performed with peak measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of

average detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it’s not restricted by unwanted emission limit.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0

Test Condition 802.15.1_BLE_2M_2440MHz Humidity (%RH) |55.0

Level()
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e &0 g gs e 2% BNS MG Ame 2o 4o [afe 3Se) MG 266 fws R4 e 2%e g
requency(Hz
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 42.94 74.00 -31.06 29.05 13.89 PK
2 2376.6 47.58 74.00 -26.42 33.29 14.29 PK
2390 42.87 74.00 -31.13 28.49 14.38 PK
4 2440.55 85.84 74.00 11.84 7117 14.67 PK
5 2483.5 44.23 74.00 -29.77 29.30 14.93 PK
6 2500 44.32 74.00 -29.68 29.29 15.03 PK
Note:

1. All reading above 1GHz is performed with peak measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of

average detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it’s not restricted by unwanted emission limit.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Horizontal Temperature (°C) 21.0

Test Condition 802.15.1_BLE_2M_2480MHz Humidity (%RH) [55.0

Level()
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requency(Hz

No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 2310 41.96 74.00 -32.04 28.07 13.89 PK

2 2390 44.33 74.00 -29.67 29.95 14.38 PK

'3 2480.575 85.68 74.00 11.68 70.77 14.91 PK

4 2483.5 45.05 74.00 -28.95 30.12 14.93 PK

5 2484.05 52.97 74.00 -21.03 38.04 14.93 PK

6 2500 45.20 74.00 -28.80 30.17 15.03 PK

Note:

1. All reading above 1GHz is performed with peak measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of

average detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it’s not restricted by unwanted emission limit.
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Model No MTM309 Site CB4-H
Test Voltage DC 6V (Power by Power Supply) Test Date 2020/3/26
Test Mode Mode 3: Transmit (Power by Power Supply) (2M) Engineer Rueyyan
Polarity Vertical Temperature (°C) 21.0
Test Condition 802.15.1_BLE_2M_2480MHz Humidity (%RH) |55.0
Level()
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Z.EB)DSG 232G 233G 234G 235G 2366 237G 238G 239G 24G 241G 242G 243G 244G 245G 246G 247G 248G 249G 2.505G
Frequency(Hz)
No | Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 42.69 74.00 -31.31 28.80 13.89 PK
2 2390 42.58 74.00 -31.42 28.20 14.38 PK
13 2480.575 84.81 74.00 10.81 69.90 14.91 PK
4 2483.5 44.95 74.00 -29.05 30.02 14.93 PK
5 2483.925 52.31 74.00 -21.69 37.38 14.93 PK
6 2500 43.56 74.00 -30.44 28.53 15.03 PK
Note:

1. All reading above 1GHz is performed with peak measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of

average detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it’s not restricted by unwanted emission limit.
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7. Occupied Bandwidth & DTS Bandwidth

71. Test Setup

Spectrum Analyzer

L
T oo= EUT

Non-Conducted
Table

= (round Reference Plang ==

7.2. Limits

The 6 dB bandwidth: > 500 kHz.
Occupied Bandwidth: NA

7.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure
of KDB558074 D01V05 for compliance to FCC 47CFR 15.247 requirements.

7.4. Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247:2018
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7.5. Test Result
Product MultiSure GK Link Blood Glucose and Ketone Monitoring System
Test Item Occupied Bandwidth
Test Mode Mode 1: Transmit (Power by Power Supply) (1M)
Date of Test 2020/03/27 Test Site SR12-H
Test Temperature | 24.0°C Test Humidity 60.09%
Frequency Measure Level Limit
Channel No.
(MHz) (MHz) (MHz)
00 2402 1.070 --
19 2440 1.071 --
39 2480 1.075 --
Channel 00
Il; K:{s‘rghtSremu::wﬂ\i-'ojmp;:B‘\N [ [ SENSE:INT] [10:21:34 AM Mar27, 2020 ———
[Center Freq 2.402000000 GHz ] ?:nt-EFrr?:qu.ﬁmzmnuﬂ BHz oo Radio Std: None Frequency
I | ;f;l||:Gair.;|_m.,.,I I #Alg:.en:audEi ExtgGain:.-tDDdEi Radio Device: BTS
10 dBIdiv Ref 20.00 dBm
Log
oo Center Freq|
0.0 Pt 2.402000000 GHz

-10.0

-200

-30.0

-40.0

-50.0

-60.0

-0

ICenter 2402 GHz
Res BW 100 kHz

#/BW 300 kHz

Span 3 MHz
Sweep 1.333 ms|

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth
1.0702 MHz

54.249 kHz
711.1 kHz

Total Power

% of OBW Power
x dB

5.67 dBm

99.00 %
-6.00 dB

STATUS

CF Step
300.000 kHz

Auto Man

Freq Offset
OHz
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Channel 19
s Keysight Spectrum Analyzer - Occupied BW @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | |10:22:57 AM Mar27, 2020
|Center Freq 2.440000000 GHz | Center Freq: 2.440000000 GHz Radio Std: None Frequency
73 Trig: FreeRun Avg|Hold:>100/100
I | #IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB Radio Device: BTS
10 dB/div Ref 20.00 dEm
Log
0.0 Center Freq||
0.00 o 2.440000000 GHz
-10.0
200
-30.0 e
-40.0
I
-50.0
-70.0
ICenter 2.44 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 300.000 kHz
. . Auto Man
Occupied Bandwidth Total Power 5.39 dBm
1.0719 MHz FreqOffset
Transmit Freq Error 55.487 kHz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 708.1 kHz x dB -6.00 dB
IMSG STATUS
Channel 39
e Keysight Spectrum Analyzer - Occupied BW = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [10:28:00 AM Mar27, 2020
|Center Freq 2.480000000 GHz | Center Freq: 2.480000000 GHz Radio Std: None Frequency
(] Trig: Free Run Avg|Hold:>100/100
I | #IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB Radio Device: BTS
10 dBIdiv Ref 20.00 dBm
Log
oo Center Freq|
000 Pme— 2.480000000 GHz
-10.0
-20.0
-30.0
400 ]
500 bt ™|
-60.0
-70.0
ICenter 2.48 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 300.000 kHz,
Auto Man
Occupied Bandwidth Total Power 4.78 dBm
1-0756 MHZ Freq Offset
Transmit Freq Error 56.049 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 717.4 kHz x dB -6.00 dB
IMSG STATUS
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Product MultiSure GK Link Blood Glucose and Ketone Monitoring System
Test Item Occupied Bandwidth
Test Mode Mode 3: Transmit (Power by Power Supply) (2M)
Date of Test 2020/03/27 Test Site SR12-H
Test Temperature | 24.0°C Test Humidity 60.09%
Frequency Measure Level Limit
Channel No.
(MHz) (MHz) (MHz)
00 2402 2.064 --
19 2440 2.070 --
39 2480 2.073 --
Channel 00
' Keysight Spectrum Analyzer - Occupied BW = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [11:43:23 AM Mar27, 2020
|Center Freq 2.402000000 GHz | Center Freq: 2.402000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>100/100
I | #IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB Radio Device: BTS
10 dBIdiv Ref 20.00 dBm
Log
oo Center Freq|
?Uus PN S Sy 2.402000000 GHz
200 / ] \\
-30.0
-40.0 V,/ \
50,0 for / -
500
-70.0
| Center 2.402 GHz Span 5 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 500.000 kHz,
[Auto Man
Occupied Bandwidth Total Power 6.59 dBm
2.0648 MHZ Freq Offset
Transmit Freq Error 54.865 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.142 MHz x dB -6.00 dB
MSG STATUS
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Channel 19
s Keysight Spectrum Analyzer - Occupied BW @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | |11:42:58 AM Mar27, 2020
|Center Freq 2.440000000 GHz | Center Freq: 2.440000000 GHz Radio Std: None Frequency
73 Trig: FreeRun Avg|Hold:>100/100
I | #IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB Radio Device: BTS
10 dB/div Ref 20.00 dEm
Log
0.0 Center Freq||
0.00 2.440000000 GHz
-10.0
200 T
-30.0
400 ] /\/-,,4"\“
-50.0 \“M
-50.0
-70.0
ICenter 2.44 GHz Span 5 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 500.000 kHz
. . Auto Man
Occupied Bandwidth Total Power 6.34 dBm
2.0709 MHz FreqOffset
Transmit Freq Error 55.330 kHz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 1.140 MHz x dB -6.00 dB
IMSG STATUS
Channel 39
e Keysight Spectrum Analyzer - Occupied BW = ==
RL | RF [s0a bc | [ [ SENSE:INT] [11:44:22 AM Mar27, 2020
|Center Freq 2.480000000 GHz | Center Freq: 2.480000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>100/100
I | #FGain:Low #Atten: 30 dB Ext Gain: -1.00 dB Radio Device: BTS
10 dBIdiv Ref 20.00 dBm
Log
oo Center Freq|
000 2.480000000 GHz
0o W"\/\,—‘/ﬂ"\
200 il
-30.0
400 m‘"\*-\w/’ N e
-50.0 ,,.,"’f{
-60.0
-70.0
ICenter 2.48 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 500.000 kHz,
Auto Man
Occupied Bandwidth Total Power 5.58 dBm
2-0738 MHZ Freq Offset
Transmit Freq Error 56.772 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.140 MHz x dB -6.00 dB

STATUS
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Product MultiSure GK Link Blood Glucose and Ketone Monitoring System
Test Item DTS Bandwidth
Test Mode Mode 1: Transmit (Power by Power Supply) (1M)
Date of Test 2020/03/27 Test Site SR12-H
Test Temperature 24.0°C Test Humidity 60.09%
Frequency Measure Level Limit
Channel No.
(MHz) (MHz) (KHz)
00 2402 0.711 =500
19 2440 0.708 =500
39 2480 0.717 =500
Channel 00
|= Keysiaht Spectrum Analyzer - Occupied BW =R
| 7 | RF [s0a bc | [ [ SENSE:INT] | [10:21:34 AM Mar27, 2020
|Center Freq 2.402000000 GHz | Center Freq: 2.402000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>100/100
I | #IFGain:Low - #Atten: 30 dB Ext Gain: -1.00 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
oo Center Freq|
000 e~ 2.402000000 GHz
-10.0
200
-30.0
-40.0
00 ]
0.0
-70.0
I Center 2.402 GHz Span 3 MHz CF Ste
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 300.000 kH';
[Auto Man
Occupied Bandwidth Total Power 5.67 dBm
1.0702 MHz Freq Offset
Transmit Freq Error 54.249 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 711.1 kHz x dB -6.00 dB

STATUS
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Channel 19
s Keysight Spectrum Analyzer - Occupied BW @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | |10:22:57 AM Mar27, 2020
|Center Freq 2.440000000 GHz | Center Freq: 2.440000000 GHz Radio Std: None Frequency
73 Trig: FreeRun Avg|Hold:>100/100
I | #IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB Radio Device: BTS
10 dB/div Ref 20.00 dEm
Log
0.0 Center Freq||
0.00 o 2.440000000 GHz
-10.0
200
-30.0 e
-40.0
I
-50.0
-70.0
ICenter 2.44 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 300.000 kHz
. . Auto Man
Occupied Bandwidth Total Power 5.39 dBm
1.0719 MHz FreqOffset
Transmit Freq Error 55.487 kHz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 708.1 kHz x dB -6.00 dB
IMSG STATUS
Channel 39
e Keysight Spectrum Analyzer - Occupied BW = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [10:28:00 AM Mar27, 2020
|Center Freq 2.480000000 GHz | Center Freq: 2.480000000 GHz Radio Std: None Frequency
(] Trig: Free Run Avg|Hold:>100/100
I | #IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB Radio Device: BTS
10 dBIdiv Ref 20.00 dBm
Log
oo Center Freq|
000 Pme— 2.480000000 GHz
-10.0
-20.0
-30.0
400 ]
500 bt ™|
-60.0
-70.0
ICenter 2.48 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 300.000 kHz,
Auto Man
Occupied Bandwidth Total Power 4.78 dBm
1-0756 MHZ Freq Offset
Transmit Freq Error 56.049 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 717.4 kHz x dB -6.00 dB
IMSG STATUS
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Product MultiSure GK Link Blood Glucose and Ketone Monitoring System
Test Item DTS Bandwidth
Test Mode Mode 3: Transmit (Power by Power Supply) (2M)
Date of Test 2020/03/27 Test Site SR12-H
Test Temperature 24.0°C Test Humidity 60.09%
Frequency Measure Level Limit
Channel No.
(MHz) (MHz) (KHz)
00 2402 1.142 =500
19 2440 1.140 =500
39 2480 1.140 =500
Channel 00
|= Keysiaht Spectrum Analyzer - Occupied BW =R
| 7 | RF [s0a bc | [ [ SENSE:INT] | [11:43:23 AM Mar27, 2020 E
|Center Freq 2.402000000 GHz | Center Freq: 2.402000000 GHz Radio Std: None requency
T Trig: FreeRun Avg|Hold:>100/100
I | #FGain:Low #Atten: 30 dB Ext Gain: -1.00 dB Radio Device: BTS
10 dBIdiv Ref 20.00 dBm
Log
oo Center Freq|
?Uus P aU 2.402000000 GHz
200 ]
e ™\
400 V,/ N
50,0 for / -
0.0
-70.0
I Center 2.402 GHz Span 5 MHz CF Ste
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 500.000 kH';
[Auto Man
Occupied Bandwidth Total Power 6.59 dBm
2.0648 MHZ Freq Offset
Transmit Freq Error 54.865 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.142 MHz x dB -6.00 dB

STATUS
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Channel 19
s Keysight Spectrum Analyzer - Occupied BW @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | |11:42:58 AM Mar27, 2020
|Center Freq 2.440000000 GHz | Center Freq: 2.440000000 GHz Radio Std: None Frequency
73 Trig: FreeRun Avg|Hold:>100/100
I | #IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB Radio Device: BTS
10 dB/div Ref 20.00 dEm
Log
0.0 Center Freq||
0.00 2.440000000 GHz
-10.0
200 T
-30.0
400 ] /\/-,,4"\“
-50.0 \“M
-50.0
-70.0
ICenter 2.44 GHz Span 5 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 500.000 kHz
. . Auto Man
Occupied Bandwidth Total Power 6.34 dBm
2.0709 MHz FreqOffset
Transmit Freq Error 55.330 kHz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 1.140 MHz x dB -6.00 dB
IMSG STATUS
Channel 39
e Keysight Spectrum Analyzer - Occupied BW = ==
RL | RF [s0a bc | [ [ SENSE:INT] [11:44:22 AM Mar27, 2020
|Center Freq 2.480000000 GHz | Center Freq: 2.480000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>100/100
I | #FGain:Low #Atten: 30 dB Ext Gain: -1.00 dB Radio Device: BTS
10 dBIdiv Ref 20.00 dBm
Log
oo Center Freq|
000 2.480000000 GHz
0o W"\/\,—‘/ﬂ"\
200 il
-30.0
400 m‘"\*-\w/’ N e
-50.0 ,,.,"’f{
-60.0
-70.0
ICenter 2.48 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 500.000 kHz,
Auto Man
Occupied Bandwidth Total Power 5.58 dBm
2-0738 MHZ Freq Offset
Transmit Freq Error 56.772 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.140 MHz x dB -6.00 dB

STATUS
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8. Power Density

8.1. Test Setup

Spectrum Analyzer

ol
11 oo = EUT

Non-Conducted
Table

= Ground ReferencePlane =

8.2. Limits

The peak power spectral density conducted from the intentional radiated to the antenna shall
not be greater than +8dBm in any 3kHz band during any time interval of continuous

transmission.

8.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure
of KDB558074 D01VO05 for compliance to FCC 47CFR 15.247 requirements.

8.4. Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247
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8.5. Test Result

Product MultiSure GK Link Blood Glucose and Ketone Monitoring System
Test Item Power Density
Test Mode Mode 1: Transmit (Power by Power Supply) (1M)
Date of Test 2020/03/27 Test Site SR12-H
Test Temperature 24.0°C Test Humidity |60.09%
Frequency Measure Vaule Limit
Channel No.
(MHz) (dBm/3KHz) (dBm/3KHz)
-10.689 <8
0 2402
-11.020 <8
19 2440
-11.642 <8
39 2480
Channel 00
[aaa] K:y:\ghtSlpectrumAﬂa\yz‘arrrﬁlv\ueptSA | — | - @lﬁl@_
[Conter Frea ZA0Z000000 GHE ] | e AN b
NG Wide &7 gatten: 30 0B Ext Gain: .00 d8 pET|P NNNNN
Mkr1 2.402 015 3 GHz Auto Tune
19 dBidiv Ref 20.00 dBm -10.689 dBm
Center Freq||
0.0 2.402000000 GHz
o StartFreq|]

100 2.400500000 GHz|

2o J Stop Freq||
2403500000 GHz

300 H‘/‘[‘, b

00 \[\ M CF Step

) i 300.000 kHz|
WW% Auto Man

500 ﬂ H ¥ "N
%Wr\.m Freq Offset

600

fuaaflo o]

S M 0 Hz
-70.0
Scale Type
Center 2.402000 GHz Span 3.000 MHz |-°9 Lin
#Res BW 10 kHz #VBW 30 kHz Sweep 1.333 ms (10001 pts)
IMSG STATUS
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Channel 19
s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe oc | [ | sENSE:NT] |10:31:01 AM Mar27, 2020 F
|Center Freq 2.440000000 GHz | _ Avg Type: Log-Pwr TRACE[T 2345 6 requency
PNO: Wide 5 Trig: Free Run Avg|Hold:>100/100 TYPEIM
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB DeT|P NNNNN
Mkr1 2.440 016 5 GHz Auto Tune
19 dBidiv Ref 20.00 dBm -11.020 dBm
CenterFreq|
10.0 2.440000000 GHz
0o
1 StartFreq||
100 ‘ 2.438500000 GHz
200 it ‘V‘W\MWA
' "U\Ww\ Stop Freq||
2.441500000 GHz
A0 rr/uh, ,-f\\{\
a8 CF Step
e i 300.000 kHz
W% [Auto Man
0.0 W y "
i M“ﬂ % Freq Offset
R AL TR 0 Hz
0.0
Scale Type
Center 2.440000 GHz Span 3.000 MHz |-°9 Lin
#Res BW 10 kHz #VBW 30 kHz Sweep 1.333 ms (10001 pts)
IMSG STATUS
Channel 39
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [10:30:29 AM Mar27, 2020
|Senter Freq 2.480000000 GHz Avg Type: Log-Pwr TRACE[1 23456 Frequency
PNO: Wide 50 Trig: Free Run Avg|Hold:>100/100 TYPE| M WA
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB DeT|P NNNNN
Mkr1 2.479 866 2 GHz Auto Tune
10 dBidiv Ref 20.00 dBm -11.642 dBm
CenterFreq|
0.0 2.480000000 GHz
000
StartFreq||
.00 ! 2.478500000 GHz
A iy,
=200 Lt el T rv\r\l\w\ Stop Freq||
2.481500000 GHz
300 N‘/ﬁ W\“
CF Step
00 i 300,000 kHz
WW [Auto Man
oo ¥ v i
YR W(\/ %L'U"\,A Freq Offset,
600 [dfed - o Ha
700
Scale Type
Center 2.480000 GHz Span 3.000 MHz |-°9 Lin
#Res BW 10 kHz #VBW 30 kHz Sweep 1.333 ms (10001 pts)

IMSG

STATUS
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Product MultiSure GK Link Blood Glucose and Ketone Monitoring System
Test Item Power Density
Test Mode Mode 3: Transmit (Power by Power Supply) (2M)
Date of Test 2020/03/27 Test Site SR12-H
Test Temperature 24.0°C Test Humidity |60.09%
Frequency Measure Vaule Limit
Channel No.
(MHz) (dBm/3KHz) (dBm/3KHz)
-11.325 <8
0 2402
-11.534 <8
19 2440
-12.198 <8
39 2480
Channel 00
[aaa] K:y:\ghtSlpectrumAﬂa\yz‘arrrﬁlv\ueptSA | | — | - @lﬁl@_
[Conter Frea ZA0Z000000 GHE ] | orn AR b
NG Wide &7 gatten: 30 0B Ext Gain: .00 d8 pET|P NNNNN
Mkr1 2.402 046 0 GHZ Auto Tune
fo geuaiv Ref 20.00 dBm -11.325 dBm
Center Freq||
0.0 2.402000000 GHz

0.0o

StartFreq||

1040 M 2.399500000 GHz
200 L WWMM Mt
f r Stop Freq||
2.404500000 GHz
E) f :'VW
CF Step
e /‘ ‘ 'WL\\ 500.000 kHz
JAuto Man
200 NWW NWW i

:E[.D M ” ‘kf WU vw Freq Offset

H\d OHz
-700
Scale Type
Center 2.402000 GHz Span 5.000 MHz| |-°9 Lin
Res BW 10 kHz #VBW 30 kHz Sweep 1.333 ms (10001 pts
IMSG STATUS
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Channel 19
' Keysight Spectrum Analyzer - Swept SA =1 = \é_l_
RL | RF [soe oc | [ | sENSE:NT] |11:46:43 AM Mar27, 2020 F
|Center Freq 2.440000000 GHz | Avg Type: Log-Pwr TRACE[T 2345 6 requency
PNO: Wide 5 Trig: Free Run Avg|Hold:>100/100 TYPEIM
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB DeT|P NNNNN
Mkr1 2.440 047 5 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm -11.534 dBm
Log
CenterFreq|

10.0

0.00

-100

200 M'ﬂ H ﬁw
300 Ml

2.440000000 GHz

StartFreq

2.437500000 GHz|

Stop Freq

2.442500000 GHz,

400 ] 7 CF Step
/ﬁﬂ “’k 500.000 kHz
M M]W i Auto Man
500 M I | WWWWMU
ﬂﬂw L\f Freq Offset
600
N 0 Hz|
700
Scale Type
Center 2.440000 GHz Span 5.000 MHz| |-°9 Lin
Res BW 10 kHz #VBW 30 kHz Sweep 1.333 ms (10001 pts
IMSG STATUS
Channel 39
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [11:46:13 AM Mar27, 2020 E
|Senter Freq 2.480000000 GHz | Avg Type: Log-Pwr TRACE[[ 2345 6 requency
PNO: Wide 50 Trig: Free Run Avg|Hold:>100/100 TYPE| M WAAAMAARE
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB peT|P NNNNN
Mkr1 2.480 048 5 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -12.198 dBm
fLog
Center Freq||

10.0

0.0

-100

00 Lo "

2.480000000 GHz|

StartFreq

2.477500000 GHz

Stop Freq

2.4826500000 GHz

-30.0 M V‘M
" CF Step
e /(d' “\H\ 500.000 kHz
[Auto Man

ety N O |

U ’ rLJJ lu;fv 1
W W‘WM Freq Offset
-60.0 »J'd; o s
700

Scale Type
Center 2.480000 GHz Log Lin

Res BW 10 kHz #VBW 30 kHz

Span 5.000 MHz

Sweep 1.333 ms (10001 pts

IMSG

STATUS
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